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Applicant information
T Bk}
Name of samples: Rechargeable Li-ion Battery
T it 44K - PR T 2
g%e%/m“;ge" L18D3PG1 11.25V 3735mAh/42Wh (TYP)  3635mAh/41Wh (MIN)
Lithium content:: —
RS
Trade mark: —
FE B «
Commission by: Sunwoda Electronic Co., Ltd.
ZAE AL JURHE I LT B A7 IR )
Commissioner address: | Floor 1,A,B,D District of Floor 2 and Floor 3 to 9 of Comprehensive
TFE AL L Building, No.2 Yihe Road, Shilong Community, Shiyan Street, Bao'an
District, Shenzhen City, Guangdong Province, P.R. China
] TR A IR 5 22 XA A A TE A A XU 6 2 5 2R A R 1 L 2BEA-BIX
21%DIX 3-91%
Factory: Sunwoda Electronic Co., Ltd. Sixth Branch
G JoFEE 22 FL B3 A BR 2 3] 26 75 73 4
Factory address: Northeast of Intersection of Keyu Road and Tongguan Road, Gongming
R HukE Street, Guangming New District, Shenzhen City, Guangdong
Province,P.R.China
[ 2R A R OE BE X A BT E R S5 RO ORE ST AR R b
Appearance: Black
FE b AP 2 B
Sample status: Good
FE AR e
Package of goods: Carton
FE AL 4RAH
Quantity of sample:
BER R 41pes
Sample identification: b1#~b16#
FERAR T 5 Cl#~ 254
;;;eg . date: 2018-07-09
Completing date:
Wk 5e A - 2018-07-25
Conclusion/45 it :
The submitted samples comply with the requirements of UNITED,
The Sixth Revised Edition Of The Recommendations On The Transport O
Of Test And Criteria(ST/SG/AC.10/11/Rev.6 Section 38.3)
FERTT AR E CT Rz mm @ RISAPRETI) 57 BN
Seal/k 4 M 4,
. e Port
Date of issue:

Tested

Approved : . é Reviewed
g 2 \Z2
S ﬂ ﬁ Gl P WW Wik '%'\ EﬁfJ P
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Test Conclusioni R 458
No. Name of test Test result Conclusion | Remarks
s s L |
e | I E 4K MR 45 R AR5
Altitude
1 simulation See Appendix 1 P
e FE A
Thermal test
2 i See Appendix 2 P
TR
Vibration
3 See Appendix 3 P
52 .
The submitted samples
comply with the
requirements of
Shock UNITED NATIONS
4 Section 38.3 Of The Sixth | See Appendix 4 P
My Revised Edition Of The
Recommendations On
The Transport Of
External Dangerous Goods,
Short-circuit Manual Of Test And .
S o Criteria(ST/SGIAC.10/11/ | S€& Appendix 5 P
A1 R Rev.6 Section 38.3)
FER A A B O T fE [
Temistian a5 e A
Crush i Y AT
ig%gggﬁjslw AR See Appendix 6 P
P ' A
6
Impact
See Appendix 6 N/A
fi
Overcharge
7 i See Appendix 7 P
T
Forced discharge
8 See Appendix 8 P

ik il T
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Photos of samples and markings

FEED SRR A

Battery (L18D3PG1 11.25V 3735mAh/42Wh (TYP) 3635mAh/41Wh (MIN))

HESE Peidemris g iom 3835mAN/ 41 Wh

For use with Lenovo computer

BUliR: BEEARTFROARLT
Manufactured by Sunwoda Electronic Co., Lid. 6%
Rechargeable Li-ion Filhig

Made in China
it pE
cmmou:nmmmmw.

Uss of another battery may presant a fire or explosion
PLEASE REFER TO USER MANUAL OR FOLLOW LOCAL
" DINANCH D Ri 0

AR AMRNETEER T AR R SREREARNT .
EU contact: Lenovo, Einsteinova 21, 851 01 Bratiskava, Slovakia

@

MME5584

Li-ion00

ERmE Ut O ~ min. JE3ISmAN
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Photos of samples and markings

FEfD SRR A

Battery (L18D3PG1 11.25V 3735mAh/42Wh (TYP) 3635mAh/41Wh (MIN))
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Cell (CA485490HV 3635mAh 13.63Wh)

=

EmAb—
i
Bl o

is

it

=L e =hl JET

AR LD

0503010l




Ea;aa TR B 38 AR P BAR A PR A 7]

Shenzhen Precise Testing Technology Co., Ltd

Report No.: S-18070037 Page 7 of 16
Appendix 1
bR 1
T;US‘%';;ES Altitude simulation
0 I ISR

Y R A
11 Test procedure

MR B

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at

ambient temperature (20+5C).

RIS S A B AE A IR 5 (2045°C) s A AE/ N T-55T11.6kPaff] k. /1~ 22D 75 /N o
1.2 Sample status

FEAOIRES

b1# ~ b4#, at first cycle in fully charged states;

b1# ~ ba#, E5— MEHE e,

b5# ~ b8#, after 50 cycles ending in fully charged states;

b5# ~ b8#, 74 Tt MEH 7E 27
1.3 Rgsult

MR S5

Sample No. Mass loss Residual Test
(EaiE et Before TestilliX fif After Testill &5 FRESIR OoCv . rgsuit
(M<1g 0.5% jﬁ”é%EELTE VmUTﬁéD%
o 290%
Mass Voltage Mass Voltage 1gsM<75g: 0.2% ( °)
P = T i H *ﬂérﬁrﬂfﬁ%(g) TF i o M>759: 0.1%)
(9) (V) (V)

b1# 174.73 12.937 174.71 12.932 0.011 99.96 o
b2# 174.71 12.940 174.70 12.933 0.006 99.95 o
b3# 174.20 12.920 174.18 12.920 0.011 100.00 o
ba# 174.08 12.926 174.06 12.921 0.011 99.96 o
b5# 174.48 12.931 174.46 12.925 0.011 99.95 o
b6# 174.30 12.942 174.26 12.931 0.023 99.92 o
b7# 174.54 12.940 174.54 12.933 0.000 99.95 0]
b8# 174.53 12.075 174.52 12.075 0.006 100.00 0]

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

e Lo V- #G D- ik R- B F -k O- Bt . o BRI, R, oK.
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Appendix 2
f 2
Test Items | Thermal test
AT H T DK
11 Test procedure
N
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C, The maximum time
interval between test temperature extremes in 30 minutes, This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20+5C).
Vg B AT H R IR B R 7242 C I AT FICAEA D T8N, SR, EIRE-40£2°C 5% AF R ICAEA DT
6NN, AR 1) ) 8] B # K y 30min, B8 5 £ 4 BB D IR E R0k, )5, H AR E N
20x5°C ()56 AT T E 24/
1.2 Sample status
FERRZS
b1# ~ b4#, at first cycle in fully charged states;
b1# ~ ba#, 1E5 —MEFTE R,
b5# ~ b8#, after 50 cycles ending in fully charged states;
b5# ~ b8#, £ T MEI 78 4 A H;
1.3 Result
RPN
Sample No. Before Testlix Al After Testill i j5 I\f/lﬁa;s LOSS R%ng\l}lal t;e?t érje:sult
R AR R TR 45
Mass Voltage Mass Voltage (M<1g: 0.5% Tl 4% L
> F,ig E ji | T,ia E ji 2900/
HFS)UE T R *iu(:;))?i ot (%V?F 1g<M<75g: 0.2% (290%)
(V) M>75g: 0.1%)
b1# 174.71 12.932 174.71 12.722 0.000 98.38 o
b2# 174.70 12.933 174.70 12.727 0.000 98.41 o
b3# 174.18 12.920 174.18 12.718 0.000 98.44 o
b4# 174.06 12.921 174.06 12.713 0.000 98.39 o
b5# 174.46 12.925 174.46 12.719 0.000 98.41 o
b6# 174.26 12.931 174.26 12.720 0.000 98.37 o
b7# 174.54 12.933 174.53 12.723 0.006 98.38 o
b8# 174.52 12.075 174.52 11.966 0.000 99.10 o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

e L- R V- #R D- @R R- B3R F- ik O- i, EHER. R, ERiR. ol k.
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Appendix 3
bk 3

Test Items | Vibration
MRmE | &3

11 Test procedure
ilREwa

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration, The vibration shall be a sinusoidal wave
form with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes,
This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting position of the cell.

R RS HRL i 7 [ 3 2 AR R B B B B B, SRR IR RSN . RSN BLIESZEIE I, LATHZIE N #200Hz,
SR FHD BRI THZY — MR, — DMEMFEE157 B O BEa . A BEORT Rl = A> EAH 3 B
Ji ] EAEIR2K, 34N

1.2 Sample status

PRI

b1# ~ b4#, at first cycle in fully charged states;
b1# ~ ba#, £ —MER T TH;

b5# ~ b8#, after 50 cycles ending in fully charged states;
b5# ~ b8#, 75 Tt MEH T2

1.3 Re‘sult

M4k

Sample No. Mass loss Residual Test result
RE S 2 Before Testilli® iif After TestJllif J5 FREHIR ocv WAL
(M<tg:0.5% | FARLIE
0,
Mass Voltage Mass Voltage 1gsM<75g: 0.2% (290%)
Feab e | JFEEE | BEambE | JTEHE M>75g: 0.1%)
(9) (V) (9) (V)

b1# 174.71 12.722 174.70 12.705 0.006 99.87 (0]
b2# 174.70 12.727 174.68 12.710 0.011 99.87 (0]
b3# 174.18 12.718 174.18 12.701 0.000 99.87 (0]
b4# 174.06 12.713 174.05 12.697 0.006 99.87 (0]
b5# 174.46 12.719 174.46 12.703 0.000 99.87 o
b6# 174.26 12.720 174.25 12.704 0.006 99.87 (0]
b7# 174.53 12.723 174.53 12.705 0.000 99.86 (0]
b8# 174.52 11.966 174.51 11.954 0.006 99.90 (0]

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

M L- R V- HR D- @R R- B3R, F- ik O- i, EHER. ERR. ERR. ok k.
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Appendix 4
bk 4
Test Iltems | Shock
MATE | rh
11 Test procedure
w7
Test cells and batteries shall be secured to the testing machine, and each cell shall be subjected to
a half-sine shock of peak acceleration of 150gn and pulse duration of 6 milliseconds. Large cells
may be subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of 11
milliseconds. Small batteries shall be subjected to a half-sine shock of peak acceleration of 150gn
(or Acceleration(gn)= V[%J,which is smaller) and pulse duration of 6 milliseconds, large batteries
shall be subjected to a half-sine of peak acceleration of 50gn (or Acceleration(gn)= @,Which is
smaller)and pulse duration of 11 milliseconds. Each cell or battery shall be subjected to three
shocks in the positive direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks
DA [ P 6 22 [ 3 A A F EORTT P VUL oot (1) A BT AT 3 18 o 0T 53 FES DLV 0 150gn ) 2 TE 52 1 sk
[EfE T, BKMRFEE6 D, KA AT 32 fi KN i B2 50gn ATk i 4 2L I TR] 11 =240 (1) 2 TR 5L b i o X
B LI LA H9150gn (a5 B IMED 02 TESX RO RE ks, BRI A6 R0, AL Fib
YRGS RN REB0gn (a5 ) e I PO 1011 3560 06 TE R Wity 5Pt
BB 2 ZE = A HAH 2 B b 2 37 A i IE T M 22 = kb, BRI T IR A2 = b, &
L2218 -
1.2 Sample status
FERRZS
b1# ~ b4#, at first cycle in fully charged states;
b1# ~ ba#, 1E5 —MEFTE 2R,
b5# ~ b8#, after 50 cycles ending in fully charged states;
b5# ~ b8#, 1£4 1L+ ME 78278 s
1.3 Besult
kA5 5
Sample No. Mass loss Residual Test result
e g Before Testillix i After Testillit J5 JREHIK Oocv M
(M<tg: 0.5% | FARHIE
o
‘I\ﬂ'asisa Voltage ‘ “D/Iafs.g. Voltage 19<M<75g: 0.2% (=90%)
FE il o B T (ETIig=1 T % L M>75g: 0.1%)
(9) (V) (9) V) o
b1# 174.70 12.705 174.69 12.685 0.006 99.84 0]
b2# 174.68 12.710 174.68 12.690 0.000 99.84 0]
b3# 174.18 12.701 174.18 12.680 0.000 99.83 0]
b4# 174.05 12.697 174.05 12.677 0.000 99.84 o
b5# 174.46 12.703 174.45 12.683 0.006 99.84 o
b6# 174.25 12.704 174.25 12.684 0.000 99.84 0]
b7# 174.53 12.705 174.53 12.687 0.000 99.86 0]
b8# 174.51 11.954 174.50 11.937 0.006 99.86 0]

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

e L- s,

V- fF D- R R- B3 F- 2k O- Joilitls. JeHF R oA, B, kK.
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Appendix 5
bk 5

Test Items External short circuit
T 5 A %

11 Test procedure
Mab IR

The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 57+4°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1 ohm at 57+4°C, This short circuit
condition is continued for at least one hour after the cell or battery external case temperature has
returned to 57+4°C, the cell or battery must be observed for a further six hour for the test to be
concluded.

DRI IR AR T AE57+4°C,  DUE S B R M i AN R IR LIS BI57+4°C, R )5, EMIREET,
IR A /N T-0. A BR AR ) 2 B8 R 432, AR HLES B LV IR A0 2R B VK 3R 3157 +4°C 2 J FERF 21 /N A
b R B L e S — B RGN A BE T A 1R

1.2 Sample status

FERIRAS

b1# ~ b4#, at first cycle in fully charged states;
b1# ~ ba#, 15— MEH B R HL;

b5# ~ b8#, after 50 cycles ending in fully charged states;
b5# ~ b8#, £ T MEI 78 2 7 H s

1.3 Result
M2
Sample No. Max. External Temperature Test result Remark
FE i 5 FF i 2 TH] 3¢ 1o U M2 i
(C)

b1# 57.4 (o)
b2# 57.6 (0]
b3# 57.8 (0]
b4# 57.7 (0]
b5# 57.6 (0]
b6# 57.4 (0]
b7# 57.3 (0]
b8# 57.4 (o)

Note: D —Disassembly, R —Rupture, F —Fire, OT —Over Temperature, O —no disassembly, no rupture, no fire, no
Over temperature

F: D- filfk: R- B F— Ok OT- BId170°C; O— Jofffl. L. k. AEiE170°C
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Appendix 6
% 6
Test Items Crush Ff&/Impact f#if;
WA H
1.1 Test procedure
M IR
Crush ¥k

A cell or component cell is to be crushed between two flat surfaces. The crushing is
to be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three options below is reached.
(a) The applied force reaches 13kN+0.78kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or
more, or the cell is deformed by at least 50% of its original thickness, the pressure
shall be released.
PV O B 2L RS L YO AE P AP TR 5 s o 5 AR 25— A i LLZ1.5emis s 15 18
BT, BER T =ANETE —IAF NIk
(a)fEHI 77153 13kN+0.78KkN;
(b) VB e P 22 /D ik 21100mV
(C) FELIMh JE FE A e W] LU AR T 22750 %
— HIARH KRy, BRI 100 mVECE Bt SR8 IE50%, & 1R .
Impact #&i;

(applicable to cylindrical cells not less than 18mm in diameter)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8
mm = 0.1 mm diameter, at least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to be placed across the centre
of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm
at the intersection of the bar and sample in a controlled manner using a near
Frictionless, vertical sliding track or channel with minimal drag on the falling mass.
The vertical track or channel used to guide the falling mass shall be oriented 90
degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of the 15.8 mm + 0.1 mm diameter curved
surface lying across the centre of the test sample. Each sample is to be subjected to

only a single impact.
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Appendix 6
% 6
Test Items Crush Ff&/Impact f#if;
Mt 5

Cells and component cells meet this requirement if their external temperature does
not exceed 170°C and there is no disassembly and no fire during the test and within
six hours after this test.
(EH T EAANT18Z K AT f it ) H f i BT A F R it P8 — 1 |,
HYHFAT T & H A, B —EHARN15.8 mm + 0.1 mm {11316 A EF AN e i s 7 FL it
HDALE . ARG, KR N9.1 kg + 0.1 kgHIP1A N61£2.5 e ff) = BEVR TR BE . FF
P TEEATIRIER), HANREE R AEIL170°C, HRIBERG6NINT 2, FEFN T
filtk . TR KR KA .

1.2 Sample status
FE AR
c1# ~ c5#, at first cycle at 50% of the design rated capacity;
C1# ~ cb#, L5 —MEMB0%HIHE &2

1.3 Result
A &S

Sample No. Max. External Temperature Test result Remark
B2~ ToE it 2 THI B vy i M2 I
(C)

cl# 241 o

c2# 242 o

c3# 242 (0]

ca# 243 o

ch# 241 o

Note: D -Disassembly, R -Rupture, F-Fire, OT —Over Temperature, O- no disassembly, no fire, no Over

temperature

. D- A R- B F- o2k OT- ER170°C; O-FLfifk. il k. AEEL170°C
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Appendix 7
bk 7
Test Items Overcharge
T H A
1.1 Test procedure
0 B
When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the or
22V, whichever is less. When the manufacturer’'s recommended charge voltage is more than
18V, the charging voltage of the test shall be 1.2 times maximum charge voltage. The charging
current is 2 times of the maximum charging current recommended by the manufacturer.
IR AR 70 B R S AN R I 18V, AR Y fi /) 78 FL RS S 202 P A 1)) 2KhR S BOR A R
R B 222V, U EUNE . Wk SR e i R OB 18V, AL %Y 1.2
) K br e R FE L o TR FRLURLN ) S ) B K 78 F LA 24
1.2 Sample status
FEGRZS
b9# ~ b12#, at first cycle in fully charged states;
bo# ~ b12#, 7L —MEH 5847
b13# ~ b16#, after 50 cycles ending in fully charged states;
b13# ~ b16#, £ H T MEH T A HL;
1.3 Result
M5
Sample No. Voltage Before test(V) Test result Remark
FE i i MR I % U (V) M 2 HIE
bo# 12.951 (0]
b10# 12.950 (0]
b11# 12.949 (0]
b12# 12.945 o
b13# 12.950 (0]
b14# 12.944 0
b15# 12.950 (0]
b16# 12.943 (0]

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

. D- fil#fks F- ks O-Ef#iR. ik,
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Appendix 8
fiisk 8
Test Items Forced discharge
T H GG
11 Test procedure

MAD PR

Each cell shall be forced discharged at ambient temperature by connecting it in series
with a 12V D. C, power supply at an initial current equal to the maximum discharge
current specified the manufacturer The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and rating in series with the test cell,
Each cell shall be forced discharged for a time interval(in hours) equal to its rated
capacity divided by the initial test current(in ampere).

1E2015°C IR EEIRFE T, W B S AR 12V B VR EaE T sl ke, e B R IR
SR BLREAN ARSI AR F IR D9 I )R e IR R ORISR R IR I TR D9 BUE 2 BB AR AR

1.2 Sample status

FEIRES

c6# ~ c15#, at first cycle in fully discharged states;
c6# ~ c15#, 1E5—MEIF T8 2 ;

c16# ~ c25#, after 50 cycles ending in fully discharged states;
c16# ~ c25#, 155 H T MG e 2

1.3 Result
ik 2
Sample No. Voltage Before | Test result Sample No. Voltage Before Test result
(EATiE et test Wik &5 B (EaiE et test W3k &5 B
3K HT I B WK HT I B
V) V)
co# 3.301 (o) c16# 3.302 (o)
cr# 3.291 (0] cl17# 3.304 (o]
c8# 3.302 (0] c18# 3.296 (o]
co# 3.296 (o) c19# 3.294 (0]
c10# 3.302 (0] c20# 3.297 (o]
cl11# 3.299 (0] c21# 3.298 (o]
cl12# 3.294 (0] c22# 3.297 (o)
c13# 3.299 (0] Cc23# 3.298 (o]
c14# 3.290 (o) c24# 3.298 (o)
c15# 3.300 (0] Cc25# 3.288 (o]

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

E:  D- fii#fk; F- ks O-EffR. gk,
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Attention
1. BB ETRMEA K EHE" L.

The test report is invalid without the official stamp of the lab.

2. REXLBEREFER, NEEHSHME R ELRE.
Nobody is allowed to photocopy or partly photocopy this report without written
permission of the lab.

3. ARELMMEN. FBRAELTR

The test report is invalid without the signature of ratifier, reviewer.

4. AR EIWRBTR

The test report is invalid if altered.

(lml

5. TR E HER S EHARX TIRAKIER B, R LRI A P LA .
If any test method is deviation from the designated test method, must be commented in
the test data sheet.

6. XM EH A AN, NMTREMREZHETIRA RN AR .

Objections to the test report must be submitted to lab within 15 days.

7. ARG POFIERFR i 55T

The test report is valid for the tested sample only.

8. ¢ﬁmﬂ%%¢“NIA,,ﬂé{<“$iﬁﬁﬁ’,y “P”%{_\‘“ﬁﬁ”’ “Fuﬂéz—‘_\.“Z‘\‘ﬁﬁuo
As for the test result “N/A” means “Not Applicable”, “P” means “Pass” and “F” means
“Fail”.

RN By 28 SR I AR A BR 2 ]

Shenzhen Precise Testing Technology Co., Ltd.

RINT 52 XA A3 E A At XA 2 5 A Bk 1-2 1%

1-2 floor, building A, No.2,Yihe Rd., Shilong Community, Shiyan Street, Baoan
District, Shenzhen City, China

TEL: 0755-23084910

E-mail: precise@ptl-global.com

URL: http://www.ptl-global.com
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BEA7{5 2 Company information ]
JREETS B B 0 A7 IR 5] SUNWODA Electronic Co..Ltd.
IRYINITIE G XA 0 A R DCUBURT 2 Sl 1 M. 2 B A-B [X . 2 B D X9
FAL AL £ Floor 1.A,B,D District of Floor 2 and Floor 3 to 9 of Comprehensive Building, No.2
Consignor Yihe Road, Shilong Community, Shiyan Street. Bao'an District. Shenzhen City,
Guangdong Province, PR. China
13823288548 xiangjing@sunwoda.com www.sunwoda.com
FRFESR HE 7 B4 B B A 5] 5575 A 5] Sunwoda Electronic Co.. Ltd. Sixth Branch
e ch 57 75 20 BRI 1 5 B 37 X 24 03 4.0 RS B4 5 LUK 20T 40 7 J. Northeast of
EFERAL Intersection of Keyu Road and Tongguan Road, Gongming Street. Guangming New
Manufacturer District, Shenzhen City, Guangdong Province,P.R.China
13823288548 xiangjing@sunwoda.com www.sunwoda.com
e BRI 27 4 B S ﬁ[ HARF PR E Shenzhen Precise Testing Technology Co .,Ltd
@ﬁﬁf—%ﬂ PRI 20 AT 3O K IR ACBIR TS 1T 35 1 1130 C X/
est la
0755-23406061 gongming@ptl-global.com www.ptl-global.com
Fi¥th{5 & Battery information
A F MR Frlisl Rechargeable i 2 Lenovo
Name Li-ion Battery Brand
e JRba AT 5
Type LISDEEG] Original tested type LIDIPO]
FRERELE (V) 1125 EIn/Relt 3735mAh 42Wh(typ)
Nominal voltage - Capacity/energy 3635mAh 41 Wh(min)
ik ] 78 AR 1 Rt A HE(g) y
Description Rechargeable Li-ion battery Li content
i it (kg) . GhFR R IBE ST black plastics
0175
Mass Appearance cement shell
J{E B Test information
R E R . MR E B I temn
Original test report No. S-19070087 Date of test report “MIS-075s
TEAT I COR TRk Beiaif L sc 15 ilse Abede F

AR
Test standard

M) 38.3 7 UNITED NATIONS "Recommendations on
the TRANSPORT OF DANGEROQUS GOODS" Manual
of Tests and Criteria 38.3

ST/SG/AC.10/11/Rev.6

AJgiing e i Passd oy s Passd
T:{fﬁijﬂﬁ i Passed o gifﬂﬁﬁ A f#% Passed
Extgiaf2§giﬁf§‘cuit it Passed T(?rf’.l?‘si:l'lE & Passed
Overthone. s Pased Foroed distmse £ Passed
3833 () / 3833 (g) /
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it ST/SG/AC.10/11/Rev.638.3 #R#E# K . The tested samples meet the requirements of test
Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
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HR %% Title Issued date >, e ;
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